



NANJING GRAND STEEL PILING CO.,LTD.

MILL TEST CERTIFICATE

订货单位
Customer Name

电话
Telephone

检测依据
Standard

兹证明为贵公司生产的钢板桩，经质检部门检测，产品质量合格，特发此证
The Steel Sheet Piles have been Inspected by the Quality Control Department
The Testing Result meet the terms and conditions in the contract and Standard, hereby
Issuing this certificates, more details as below.

品名
Commodity: STEEL SHEET PILING

材质
Material: S355

质量证书号
Certificate No: SPJXXG235-14112

合同号
Contract No: GPAL130986

计重方式
Weight Method: THEORETICAL

规格 Size	材质 Steel Grade	炉号 Heat No	支 Pcs	重量 Wegiht ton	化学成份分析 Chemical Composition															拉伸试验 Tensile Test			冲击试验 Impact Test			外观及尺寸 Surface and Dimension	结论 Conclusion	
					C	Si	Mn	P	S	Ni	Cu	Cr	V	Mo	N	Cu	Ti	B	CEV	Yield Strenght Rel (Mpa)	Tensile Strength Rm (Mpa)	Elongation A (%)	Test Temper: Sample Dimeions 1 2 3					
GPU12-600	S355	L9410961	1028	1355	25	20	116	21	23												375	567	24	OK	OK	OK	OK	OK
GPZ18-700	S355	L9410965	1800	2700	24	22	113	25	28												395	581	25	OK	OK	OK	OK	OK

备注
Remarks

1. 本证书无产品质量证明专用章无效。涂改，复制无效。
This Certificate is invalid without the quality seal, or alteration and copying

2. 本证书一式两份，一份交给客户，另一份由质量部门存档
The Certificate is in Duplicate, One is sent to client with shipment, the other is kept by Quality Control Department

3. 如客户对质量有异议，请在十日内来电
Please Contact our sales if you have any Quality Issues within 10 days

4. 运输工程中装卸导致货物的损坏不予以保证。
The sheet piles damaged during transportation and unloading are not within the scope of assurance.

制表员 TABLE MARKER	杨富国	技质部负责人 PERSON IN CHARGE OF QUALITY CONTROL DEPARTMENT	叶明
---------------------	-----	---	----